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Applicant information
G b
N ¢ les: Rechargeable Li-ion Battery Pack
ar;; 0 g‘;‘ﬂ“p es: T 75 FhL 2R T P 4L 7 e L e i R S 2L B T e S e (T RS
2)x} N

HD BT E R RS TR

E{ﬁ%ge': AP20CBL 11.55V 4457mAh/4590mAh(Rated/Typ) 51.47Wh/53.00Wh(Rated/Typ)
Lithium content: .
il
Commission by: Zhuhai CosMX Battery Co., Ltd.
TACHAL: TR T I AR B R A A

(South Zone, First Floor, A Work Factory) No.209, Zhufeng Road,Jing'an Town,

Commissioner address: Doumen District, Zhuhai City, Guangdong, P.R.China

FICH AL PR T X BRI 200 5 (AT B IR HIX)
Manufacturer: Zhuhai CosMX Battery Co., Ltd.
il & R PRt et T FELHL A3 A BR 2 ]
. (South Zone, First Floor, A Work Factory) No.209, Zhufeng Road,Jing'an Town,
Manl%;?g;ﬁriéﬁtd.dress. Doumen District, Zhuhai City, Guangdong, P.R.China
PR PR X BRI 200 5 (AT B )R RIX)
Manufacturer contact Tel: 0756-6321999
information: Email: tc@cosmx.com
)3 7 B &R 2 URL: http:// www.coslight-zh.com
Factory: Zhuhai CosMX Power JinWan Subsidiary Co., Ltd.
A7) PRt et FELVRAT PR ) BV 40 A W)

Workshop No.1, No.2, No.3 (first, fourth and fifth floors) and No.5, No.3 Qingwansanlu

Factory address: Road, Qingwan Industry Park, Sanzao Town, Jinwan District, Zhuhai City, Guangdong,

PR M P. R. China
i JRAB BRI TT SIS X =M EEE T X EE =35 B— T = | = ()2,
WE. HE . J R
Appearance: Black
FE AP B A
Sample status: Good
FEGARAS SelT
Qua;g?ln/g&f%%mple. 46Pcs
Sample identification:
LS, Cli#~—Cab#
Rigg'g%;ate: 2020.10.21
CO%‘;E%”%qate: 2020.11.03

Conclusion/4fit:

The submitted samples comply with the requirements of UNITED NATIONS Section 38.3 Of The Sixth Revised
Edition Amendment 1 Of The Recommendations On The Transport Of Dangerous Goods, Manual Of Test And Criteria
(ST/SG/AC.10/11/Rev.6 Amend 1 Section 38.3)

FERATE A E T faRk tepis i i) @ WA R AFR e T 57N RAB1E—28 38.3 T EK,

?’e;ted : ,fb Wang Yi FiZ
e Test Engineer  JIiX T.#2ifi
_ Zhang Liang K=
Reviewed : »& Quality Manager Jfi& 151 A
B % - ﬁ Dong Jiaqin  # % &)
Technical Manager #A 37 A
Approved : b / Wu Qiong %E?
HETE L Jé/, Dong Jiagin  # 5 H)
Authorized Manager #2585 A
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General product information
> I:‘ A M) AR
R IR S 59
Sample Type:
EIE SR
Rechargeable or not Yes
AR =
0 cel Use - Flectrochemistry -
2R g A
Rt Ak o2 2
Notebook Battery Model
Use " N /7 AP20CBL
H13& EACA HLIK Ehs
Composing Mode 3S1P EIectgochemlstry LiCoOz2
ystem
Bl Battery
HL it 2H
Cell model Cell Capacity Typ: 4660mAh
L 2 CA4T8270G LA Min: 4525mAh
Manufacturer of Cell Zhuhai CosMX Battery Co., Ltd.
NI Tkifg e BB A IR A F
Sample parameters:
AT S E
Nominal Voltage Rated Capacity Rated Energy
- 11.55v o 4457mAh . 51.47Wh
bR AU WA " e
Limited Charging Max. Charging Standard Charging
\oltage 13.2v Current 5126mA Current 2330mA
78 HL R A L I YN oL PrE7E L LA
Discharge Max. Discharging Charge Cut-off
Cut-off Voltage 9.00Vv Current 7800mA Current 230mA
T2 1B L E RO SR TR B A FE LA R
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Test Conclusion
M4 8
No. Name of test Test result Conclusion Remarks
Fe MHAT H 44 FR ates R ARINLE R H/iE
. Altitude simulation See A dix 1 p
e ee endix
B pERLD) PP
) Thermal test See A dix 2 b
NN ee endix
RS PP
3 Vibration See A dix 3 p
ee endix
= PP
The submitted samples
comply with the requirements
Shock of UNITED NATIONS Section
4 \ 38.3 Of The Sixth Revised See Appendix 4 p
Ve Edition Of The
Recommendations On The
Transport Of Dangerous
Goods, Manual Of Test And
External Short— Criteria _
5 circutt (ST/SGIAC.10/11/Rev.6 See Appendix 5 P
AR A Amend 1 Section 38.3)
FEmAF ARG E LT ekt
Yzl R A bR i
- AR See Appendix 6 N/A
i e
6
Crush See A dix 6 P
. ee endix
K PP
. Overcharge See A dix 7 P
ee endix
o7 PP
8 Forced discharge See A dix 8 p
. ee endix
S PP
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FE o S B iR R

Battery (AP20CBL 11.55V 4457mAh 51.47Wh)
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Photos of samples and markings

B Sbn iR I

Cell (CA478270G 3.85V 4525mAh)
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Appendix 1
b 1
Test Items | Altitude simulation
M H R A
11 Test procedure
' M0 g8
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20£5°C).
BRIt A F T AE PR BRI FE (2045°C) F,  AEAE/NT-55 T 11.6kPalfi £ ) T 2/ 7S /M
12 Sample status
' FEaRIRAS
C1# ~ C4#, at first cycle in fully charged states;
Cl# ~ Ca#, fEBINMEA T REFH,
C5# ~ C8#, after 25 cycle in fully charged states.
C5# ~ C8#, 1EZE25 MM 4 7u k.
Result
13 R4S
Mass loss
Before Testill i §i After Testilli 5 JRE R Residual
Sample No. . ocv Test
B (M<1g: 0.5% 2 result
nn Mass Voltage Mass Voltage <M<T7Eq-0) 20 ARHE PR 2
1g—M—75902/0 (>900/ )
PemRE | JPEEEIE | pemRE | JTEEIE , =I0%
(g) (V) (g) (V) M>75g 0.1 /0)
Cl# 209.80 12.986 209.71 12.983 0.0429% 99.9769% o]
C2# 209.65 12.982 209.55 12.980 0.0477% 99.9846% @]
C3# 209.31 12.983 209.20 12.980 0.0526% 99.9769% @)
Ca# 209.54 12.982 209.48 12.979 0.0286% 99.9769% @]
C5# 208.86 12.986 208.78 12.983 0.0383% 99.9769% @)
Co# 209.44 12.984 209.38 12.982 0.0286% 99.9846% @]
C7# 209.21 12.989 209.15 12.986 0.0287% 99.9769% @]
cs# 209.56 12.985 209.51 12.982 0.0239% 99.9769% o]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

E: L s V- HESG D- AR R-OBER

F- fk; O- il ToHF. oMl TR, LK.
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Appendix 2
pik 2

Test Items | Thermal test
WmiE | R
11 Test procedure
' P IR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C, The maximum time
interval between test temperature extremes in 30 minutes, This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5°C).
W RS A AR IR N 7242 C 46 T IEAF AL T8I, SR )G, 7RI BE-4042°C 4 FIAFA L T6
AN/, AR 18] 18] B 5K 30min, LR #RAE IR P IRE 107k, AR5, K HAEM IR B h2045°C
B T ICE 240 /N
12 Sample status
' FERIRES
C1# ~ C4#, at first cycle in fully charged states;
Cl# ~ CA#, 1EHE1IMEHM TR
C5# ~ C8#, after 25 cycle in fully charged states.
C5# ~ C8#, fEH25MEN TR .
Result
13 ket
Before TestilliX i After TestilliRj5 Mass loss _
Sample No. BRSR R%Sg\lljal Test result
Remae | Mass | Yotage | Mass | volage | (M<lg:0.5% gl | s
m FefmE | JFERHEE | pemgmE | JFERHIE | 19sM<750:0.2% (;9\0% ) ne
(9) V) (9) V) M>75g: 0.1%) N
Cl# 209.71 12.983 209.68 12.752 0.0143% 98.2208% o]
C2# 209.55 12.980 209.52 12.747 0.0143% 98.2049% @]
C3# 209.20 12.980 209.18 12.745 0.0096% 98.1895% @]
Ca#t 209.48 12.979 209.44 12.748 0.0191% 98.2202% o]
C5# 208.78 12.983 208.76 12.753 0.0096% 98.2285% @]
coe# 209.38 12.982 209.35 12.749 0.0143% 98.2052% @]
C7# 209.15 12.986 209.12 12.751 0.0143% 98.1904% o]
cs# 209.51 12.982 209.48 12.749 0.0143% 98.2052% o]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire

E: L s V- HESG D- AR R-OBERY

F- fk; O- il JToHF . oMl TR, LK.
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Appendix 3
fi 3
Test Iltems | Vibration
MRIH | Ikah
11 Test procedure
' M R
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal wave form
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes, This
cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell.
W O R 7 i M 2 AR IR B S I S 1 b, ARE T URIRED . IRBLAIESZBEIE,  LL7THZIE N %2200Hz,
IR G PR Bl B THZ Y — NEIA, — MBI RREELS 73 B B B . RS BRI AN = AN TR 2 B
D7) FAER120K, 34NN
12 Sample status
' GRS
C1# ~ C4#, at first cycle in fully charged states;
Cl# ~ CA#, fEBINMEA TR,
C5# ~ C8#, after 25 cycle in fully charged states.
C5# ~ C8#, fE5E25 MM e 4 78 L .
13 Result
- s
Before Testill /i After TestiliX 5 Mass loss Residual
Sample No. JiRE AR ocV Test
g Mass Voltage Mass Voltage (M<1g: 0.5% Fl 4 result
WS wemRE | FFEEIE | penme | JFERBUE | 1gsM<75g:0.2% oo0 | PSR
(g) V) ) V) M>75g: 0.1%) N
Ci# 209.68 12.752 209.67 12.748 0.0048% 99.9686% O
C2# 209.52 12.747 209.50 12.743 0.0095% 99.9686% O
C3# 209.18 12.745 209.17 12.741 0.0048% 99.9686% O
Ca# 209.44 12.748 209.41 12.744 0.0143% 99.9686% O
C5# 208.76 12.753 208.75 12.748 0.0048% 99.9608% O
C6# 209.35 12.749 209.35 12.745 0.0000% 99.9686% O
C7# 209.12 12.751 209.10 12.747 0.0096% 99.9686% O
cs# 209.48 12.749 209.48 12.745 0.0000% 99.9686% O

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

E: L s V- HESG D- AR R-OBER

F- fk; O- il ToHF. oMl TR, LXK
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Appendix 4
fi& 4

Test Items | Shock
MIE | il
11 Test procedure
' P PR
Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected to a
half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11 milliseconds.
Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn (or
Acceleration(gn)= ) ,which is smaller) and pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= [mass),which is smaller)and
pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three shocks in the
positive direction followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks
LR [P 40 1 52 4 5 0 4 0 £ 4 DI T o S48 PR AU (8 9 1500 2 1E 3% F s fi2
fiily, WKt RFER6ZERp, KA A 52 5 RN B2 50gn FH K i RF S I [R] L1 2 F0 ) IE5Z B vhils o X434
. . Lo [omeeo) N . . . = . o s S o
it DL 9 150gn (BG5 U RMED B TSR IR, RTREE R, K I AL
SRR PE50gn (S v e M) A FFLER (R LLSERD 0K ARl . 454 sl
ORAE = A HAH 2 B B 222 7 O I IE D7 [ 252 = ks, BB AEROTT MG = khidy, SL4 2181k
i
12 Sample status
' FEaRIRES
C1# ~ C4#, at first cycle in fully charged states;
Cl# ~ CA#, fEEINMEA T EIH,
C5# ~ C8#, after 25 cycle in fully charged states.
C5# ~ C8#, fE5E25 MM e 78 HL .
13 Result
' S R
s . Mass loss
Before Testilll i i After Testilli 5 e i
Samp]e No. A E‘ig%}'—l% ReC)S(|:d\L/JaI Test
. - Mass It (M<1g: 0.5% result
RE L g Mass Voltage X . Voltage ol 4y HL TR o
" FERREL | JPERMIE | PERGUR | JRspenfi | 10SMS75g:02% | TS0 | BREER
(9) (V) (9) V) M>75g: 0.1%)
Cl# 209.67 12.748 209.65 12.746 0.0095% 99.9843% o]
C2# 209.50 12.743 209.47 12.740 0.0143% 99.9765% o]
C3# 209.17 12.741 209.17 12.740 0.0000% 99.9922% (0]
Ca# 209.41 12.744 209.40 12.742 0.0048% 99.9843% (0]
C5# 208.75 12.748 208.73 12.746 0.0096% 99.9843% (0]
Coe# 209.35 12.745 209.34 12.742 0.0048% 99.9765% o]
C7# 209.10 12.747 209.10 12.745 0.0000% 99.9843% o]
cs# 209.48 12.745 209.47 12.743 0.0048% 99.9843% o]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture,
no fire.

TE: L- iR V- H D- R R-OBRS; F- K O- i, JEHRR. MR TERiR. oK.
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Appendix 5
fi=k 5

Test Items External short circuit
M H A5 R

Test procedure

1.1 M.
WD P

The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57£4°C, This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 57+4°C, the cell or
battery must be observed for a further six hour for the test to be concluded.
PRAFFRIO P M BE RS AED7+4°C, DU AL A B A Wt SNSRI LTS B 5744°C, R, FESLIRIZ T,
I IE AR /N T 0. LRI R A B A 42, A BN B VB IR P 3R BE VKB 3157 +4°C 22 J5 FRHREE 1/ L
B 0k RSB R A AT E — A 6N NI A RE TR A 1R

Sample status

1.2 s .
FEAIRES

C1# ~ C4#, at first cycle in fully charged states;
Cl# ~ Ca#, TESBLMEITEA T L5

C5# ~ C8#, after 25 cycle in fully charged states.
C5# ~ C8#, TEAR25 MG BT L.

Result

13 PR 2

Sample No. Max. External Temperature Test result Remark

B i Fof it 2 T e et 2 (°C) Malas R ik

Cl# 58.4

C2# 57.7

C3# 57.9

Ca# 57.9

C5# 57.8

Co6# 58.0

o|lo|jo|jOo|]O|0O]|O

Cr# 58.1

C8# 58.0 0]

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire, no
Over temperature

¥ D- B R- R, F— ok OT- #Eid170°C; O- Lfffk. L. Ligk. A#Eid170C




COSMX

Brifg e T R A A BR 2 B A A O

Test Center of Zhuhai CosMX Battery Co., Ltd.

Report No.: R2020-10-0013 Page 11 of 17
Appendix 6
fi 6
Test ltems Impact fiifi/Crush &
AT H
11 Test procedure
' M5 IR
Impact &

(applicable to cylindrical cells not less than 18mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £
0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be placed across the centre of the sample. A
9.1 kg = 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm at the intersection of
the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface
lying across the centre of the test sample. Each sample is to be subjected to only a
single impact.
Cells and component cells meet this requirement if their external temperature does not
exceed 170°C and there is no disassembly and no fire during the test and within six
hours after this test.
(EH T BEAANT 18K AT Ft) Kt it oo A At b~ — AP b, K
PETAT TR A AR, K — EHAN15.8 mm + 0.1 mm ¥ 316 AN FE I O F il 0y
. R, K8 N9.1kg + 0.1 kgiIiAM61+2.5 cm I BET& [l A i e FE L FEREAT
BRI, HAMNER N AIE170C, HikIR RE64N /N 2 A, FE5 SR ok
MR KA.
Crush $E
A cell or component cell is to be crushed between two flat surfaces. The crushing is to
be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more,
or the cell is deformed by at least 50% of its original thickness, the pressure shall be

released.
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Appendix 6
[t 6
Test ltems Impact fiifi/Crush &
WA
PV B Lol L T AR AE P AT TR F) 5% R . F AR5 — Al sl LA 1.5ecm/s i 2118 1
17, HEIFHE =AM —ik 2 1k
(@)fEH 771k %] 13kN+0.78kN;
() HaIthC i e f 22 /A 2 100mV
(C) Lt J5E 5 AR ) L 50 T %2/ 50%
— HOR B KK Sy, R R 100 mVEl# fib B IR 1 50%, ) ROZARR .
Sample status
1.2
AR
Co# ~ C13#, at first cycle at 50% of the design rated capacity;
CO# ~ C13#, EE1MEH FTE50% HIAE A 5
Cl4# ~ C18#, after 25 cycle at 50% of the design rated capacity.
Cla# ~ C18#, {E5525MEH 7850% HIFIE 7 &
13 Result
M
Sample No. Max. External Temperature Test result Remark
FE s 5 TR it 2 TH B il B2 (°C) MLt R HIE
Co# 26.2 @]
cio# 26.1 @]
Cli# 26.9 o]
Ciz# 26.1 @]
C13# 25.9 @]
Cl4a# 26.0 o]
C15# 26.2 @]
Cie# 25.7 @]
Ci7# 26.7 @]
Cils# 26.4 ]

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over temperature

H: D- ik, R-

F- ik OT- #id170°C; O-Lfifk. Likgk. A#id170cC
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Appendix 7
fi 7
Test Items Overcharge
M H HREFEH
11 Test procedure
' M R
When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the or 22V, whichever is
less. When the manufacturer’'s recommended charge voltage is more than 18V, the charging voltage
of the test shall be 1.2 times maximum charge voltage. The charging current is 2 times of the
maximum charging current recommended by the manufacturer.
AN AR I 78 L L AN I 18V, AR 1 /) 7 R RS I 12 T A ) ) Sb S B R 7S L L s B
FAE22V, WHPRUNE . MR ZEHFER R BB EEE18Y, FRBBERIZN L2650 KirE K
FEHH . TR R SR BB R TS R R AL 21
12 Sample status
C19# ~ C22#, at first cycle in fully charged states;
C19# ~ C22#, fEHI MBI BT
C23# ~ C26#, after 25 cycle in fully charged states.
C23# ~ C26#, {EH25 M e T HL.
Result
13 ik
Sample No. Voltage Before test(V) Test result Remark
FE a5 DHY T 2% L (V) I as #/IE
Cl19# 13.069 O
C20# 13.070 O
C21# 13.069 O
C22# 13.068 O
C23# 13.071 O
C24# 13.071 O
C25# 13.073 O
C26# 13.070 O

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

v D- fiffks F- iRk O-Tofifk. edg K.
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Appendix 8
bk 8

Test Items Forced discharge
T H SHR | TSR
11 Test procedure
' A0 PR
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current specified
the manufacturer The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell, Each cell shall be forced
discharged for a time interval(in hours) equal to its rated capacity divided by the initial test
current(in ampere).
1E20+5°C IFREGIR AL N, g A R B AE 12V B H R AT S 808, b B P U R b
AN IR FIR Y R 3E G E R ORTBCR FIAR, I FE IR 1) 9 0E 7 R R LAAUAA AL -
12 Sample status
' FERIRAS
C27# ~ C36#, at first cycle in fully discharged states;
C27# ~ C36#, LRI MG 78 2 H;
C37# ~ C46#, after 25 cycles ending in fully discharged states.
C37# ~ CA6#, 1L 25 MG 7E 2T -
13 Rgsult
MAZs R
Voltage Before Voltage Before
Sample No. test Test result Sample No. test Test result
FE a5 MR | K4 R FE g 5 D T % PR s R
V) V)
C27# 3.372 O C37# 3.370 o]
C28# 3.370 O C38# 3.367 o]
C29# 3.365 O C39# 3.369 O
C30# 3.369 O C40# 3.367 o]
C31# 3.369 O C41# 3.373 O
C32# 3.363 O Ca2# 3.367 o]
C33# 3.361 O C43# 3.359 O
C34# 3.365 O Caa# 3.371 O
C35# 3.373 O C4a5# 3.377 o]
C36# 3.358 O C4a6# 3.354 o]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- A F- K O-R. ik
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Test equipment list

ARV RIF

No. Name Type Equipment No. Calibration Date zj:?j’f%?ﬂﬂ
FF5 A UtRsy TN KA RO 2 (4>
Battery Charge And
1 Discharging Tester CT3001H GYA-E-1639 2021-01-06 ™
WL H I R 5
Battery Charge And
2 Discharging Tester ACTS 20V10A-GGS GYA-E-1788 2021-06-18 ~
I e HL I K R
Low Pressure Chamber
3 i U 25 28 REOLR I 5 GX-3020-Z GYA-0-039 2021-05-27 J
Rapid Temperature Test
4 AT 5 b P A 1 0 A GK-RTH150C GYA-T-0243 2021-08-19 ~
Vibration Platform
v -10- -O- -07- J
5 L ZHE ) R HL FS-10-240 GYA-0-0298 2021-07-15
Shock Platform
6 T B R R SY11-25 GYA-F-146 2021-09-13 J
Multi channel short circuit
7 i i B TR L GK-8048 GYA-T-0245 2021-10-13 ~
Crush Platform
8 \ BE-6045-2T GYA-F-288 2021-05-20 ™
fril g5 AL ER AL
DC regulated power supply
9 BT H g IT6522A GYA-E-1616 2020-12-09 J
DC regulated power supply
10 BT H g IT6512 GYA-E-1692 2021-02-23 J
DC regulated power supply = .
11 B TR IT6512 GYA-E-1690 2021-02-23 ™
DC regulated power supply
12 B TR IT6512 GYA-E-1691 2021-02-23 J
DC regulated power supply
13 R g IT6163 GYA-E-1271 2021-01-06 J
DC electronic load
14 BT 2 IT8816 GYA-E-1617 2020-12-09 J
DC electronic load
15 B TR IT8816 GYA-E-1693 2021-02-23 J
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. . . Used
No. Name Type Equipment No. Calibration Date A YA
75 % R RS, i T KA B A (4
Electronic Scale
16 e GS2202 GYA-F-0667 2021-04-19 J
Digital multimeter
17 " -E- -11- N,
T 34401A GYA-E-0207 2020-11-13
Data Collector
18 St o b o GYA-E-714 2021-08-19 N,
MO RAEAY HIOKI
Data Collector
19 Tt e T GYA-E-1705 2021-03-19 N,
MO RAE HIOKI
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TR E MW
Attention

1. AREEEN AL R EHE" LK.

The test report is invalid without the official stamp of the lab.

2. REALWEPHAR, PMEHISHERAHRE.
Nobody is allowed to photocopy or partly photocopy this report without written
permission of the lab.

3. AIRELMMN. HEALL LK.

The test report is invalid without the signature of ratifier, reviewer.

4. BREREEHK-

The test report is invalid if altered.

5. WRMRE P E AN TR EERE R, REZLERRIRE FF .
If any test method is deviation from the designated test method, must be commented in the test
data sheet.

6. MRPHMEEA RN, MTWEHREZ HEHARA RN EARRE.

Objections to the test report must be submitted to lab within 15 days.

7. AW EDHERFE R 7T

The test report is valid for the tested sample only.

8. ﬁ’[ﬁmﬂ%%*“N/A”iﬂf\‘“z:iﬁfﬁ”, upuiz—‘_\‘“ﬁﬁu, “F”ﬁﬂ_‘_\‘“mﬁﬁ”o

As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means “Fail”.

PR T R A A R 2w e

Test Center of Zhuhai CosMX Battery Co., Ltd.

JTARB BRI ST X R EERIEKTE 209 5 (A BEERX)
No.209, Zhufeng Road, Jing'an Town, Doumen District, Zhuhai City,
Guangdong, P.R.China

TEL: 0756-6321999

E-mail:tc@cosmx.com

URL: http:// www.coslight-zh.com

***j:&%: éé:;ﬁ***
***E N D***



